
INCLINE  ROW

906PLR



7

8

9

13

14

15







5

ITEM NO. Descripion QTY ITEM NO. Descripion QTY

1 Front  Botom Frame 1 20 Plug φ48 1

2 Adjust Frame 1 21 M10 Adjust Frame 1

3 Middle Botom Frame 1 22 Bushing φ38 4

4 Main Upright Frame 1 23 Hex Flange Nut M10 1

5 Front Standing Frame 1 24 Flat Head Cap Screw M8*65 8

6 Swivel Frame 1 25 Flat Head Cap Screw M10*30 4

7 Weight Plate Storage 1 26 Flat Head Cap Screw M10*25 4

8 Handle Frame 1 27 Socket Head Cap Screw M12*35 2

9 Weight Horn 1 28 Socket Set Screw M8*10 2

10 Pivot 2 29 Hex Bolt M10*30 2

11 Caps 4 30 Hex Bolt M12*70 4

12 Ani-slip Plate 4 31 Hex Bolt M12*80 2

13 Aluminum Grip 4 32 Hex Bolt M12*85 8

14 Aluminum Caps 4 33 Nylon lock Nut M8 8

15 Seat Pad 1 34 Nylon lock Nut M12 14

16 Plug □50 4 35 Flat Washer φ9*φ16*1 8

17 Rubber Foot 4 36 Flat Washer φ11*φ20*1.5 2

18 Rubber Bumper 1 37 Flat Washer φ13*φ24*1.5 30

19 Bumper 1 38 Snap Spring φ48 1



6

1
5

2
93
6

3
8

2
0

9

2
7

1
9

1
8

7

8

2
8

3
1

1
4

1
3

3
4

2
61
1

1
6

3
5

4

1
7

6

1
0

2
2

3

1
2

3
5

2
4

5

2
1

2
3

3
7

3
0

1

2

3
2

2
5

3
7

3
4

3
7

2
6

1
1

3
7

3
4

3
7

3
7

3
7

3
2

3
2

3
7

3
4
3
7

3
2
3
7

3
3

3
4

3
7

3
7

3
0 3
7

3
4 3
7

2
6
1
1
2
2
1
0

1
1
2
6

2
2



7



8



9

STEP 1

37

34 6

12

5

32 6

4

1

3

1

1

ITEM NO.                      DESCRIPTION                        QTY

5

32
37

4

34
37

34

37

32

37

34

37

32

37

3

Middle Botom Frame

Main Upright Frame

Front Standing Frame 

Hex Bolt M12*85

Nylon lock Nut M12

Flat Washer φ13*φ24*1.5



10

STEP 2

37

34

12

30

32 2

6

2

4

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

30
37

37
34

32

37

3734

2

1

Front  Botom Frame

Adjust Frame

Hex Bolt M12*70

Hex Bolt M12*85

Nylon lock Nut M12

Flat Washer φ13*φ24*1.5



11

STEP 3

26

11

4

7

4

1

ITEM NO.                      DESCRIPTION                        QTY

11 26
7

26

11

Weight Plate Storage

Caps

Flat Head Cap Screw M10*25



12

STEP 4

34

36

2

2

31

29

2

15

28 2

2

9

1

8

1

1

ITEM NO.                      DESCRIPTION                        QTY

37 4

15

36

29

34 37

8

31

37

28

9

Handle Frame

Weight Horn

Seat Pad

Socket Set Screw M8*10

Hex Bolt M10*30

Hex Bolt M12*80

Nylon lock Nut M12

Flat Washer φ11*φ20*1.5

Flat Washer φ13*φ24*1.5



13



14



15


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23

